
 

Works Approval: W6970/2024/1 

IR-T13 Decision Report Template (short) v3.0 (May 2021)  i 

OFFICIAL 

 

 

Application for Works Approval  

Part V Division 3 of the Environmental Protection Act 1986 

Works Approval Number W6970/2024/1 

  

Applicant Hamersley HMS Pty Ltd 

ACN 115 004 129 

  

File number DWERVT16226~1 and APP-0026025 

  

Premises Hope Downs 1 Multi-User Camp 

 Legal description -  

Part of mining tenement M282SA 

As defined by the coordinates in Table 1 and in Schedule 2 of 
the works approval 

  

Date of report 4 March 2025 

 

Decision 

 

Works approval granted 

 

 

 

 

 

 

 

 

Melissa Chamberlain 

MANAGER WASTE INDUSTRIES 
an officer delegated under section 20 of the Environmental Protection Act 1986 (WA)   

 

Decision Report 



 

Works Approval: W6970/2024/1 

IR-T13 Decision Report Template (short) v3.0 (May 2021)  ii 

OFFICIAL 

Table of Contents 

1. Decision summary .............................................................................................. 1 

2. Scope of assessment ......................................................................................... 1 

 Regulatory framework ......................................................................................... 1 

 Application summary and overview of premises .................................................. 1 

 Application ............................................................................................... 1 

 Proposed works ....................................................................................... 2 

 Commissioning......................................................................................... 3 

 Time limited operations and proposed operations .................................... 4 

 Existing premises ..................................................................................... 5 

 Part IV of the EP Act ............................................................................................ 6 

3. Risk assessment ................................................................................................. 7 

 Source-pathways and receptors .......................................................................... 7 

 Emissions and controls ............................................................................ 7 

 Receptors ................................................................................................. 9 

 Pathways ............................................................................................... 11 

 Risk ratings ........................................................................................................ 13 

4. Consultation ...................................................................................................... 16 

5. Conclusion ........................................................................................................ 17 

References ................................................................................................................. 18 

Appendix 1: Summary of applicant’s comments on risk assessment and draft 
conditions .................................................................................................................. 19 

 

Table 1: Premises coordinates (GDA2020 MGA Zone 50) ....................................................... 1 

Table 2: Type of prescribed premises ...................................................................................... 2 

Table 3: WWTP containment infrastructure .............................................................................. 2 

Table 4: Process and treatment specifications ......................................................................... 2 

Table 5: Commissioning plan ................................................................................................... 3 

Table 6: Monitoring of treated wastewater discharge during operations ................................... 4 

Table 7: L8117/2006/9 prescribed premises categories ........................................................... 5 

Table 8: Proposed applicant controls ....................................................................................... 7 

Table 9: Human and environmental receptors and distance from prescribed activity ............. 10 

Table 10: Potential pathways and environmental conditions relevant to the premises ............ 11 

Table 11: Risk assessment of potential emissions and discharges from the premises during 
construction, commissioning and operation ............................................................................ 14 

Table 12: Consultation ........................................................................................................... 16 



 

Works approval: W6970/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  1 

OFFICIAL 

1. Decision summary  

This decision report documents the assessment of potential risks to the environment and public 
health from emissions and discharges during the construction and operation of the premises. 
As a result of this assessment, Works Approval W6970/2024/1 has been granted.  

2. Scope of assessment 

 Regulatory framework 

In completing the assessment documented in this decision report, the Department of Water and 
Environmental Regulation (the department; DWER) has considered and given due regard to its 
regulatory framework and relevant policy documents. Due regard has also been given to the 
Western Australian Government Parallel decision making policy. 

 Application summary and overview of premises 

 Application 

On 11 September 2024, the applicant submitted an application for a works approval to the 
department under section 54 of the Environmental Protection Act 1986 (EP Act). The application 
is to undertake construction of a 200 m3/day wastewater treatment plant (WWTP), irrigation 
sprayfield and associated pipelines. The application is also requesting commissioning and time 
limited operations (TLO) of the works.  

The WWTP is required to service an additional accommodation facility to house the construction 
and operational workforce for the Hope Downs 2 and Bedded Hilltop Project, as well as to 
provide flexibility across the existing Greater Hope Downs operations. A combined construction 
camp and operations village with a maximum occupancy of 800 personnel is proposed. Average 
occupancy is expected to be approximately 640 persons (80%). 

The proposed works are located on mining tenement M282SA in the area defined by the 
coordinates shown in Table 1 below, which is herein referred to as the premises. The premises 
is approximately 70 km northwest of Newman. 

Table 1: Premises coordinates (GDA2020 MGA Zone 50) 

Point Eastings Northings Point Eastings Northings 

1 719827 7455039 6 719535 7454633 

2 719868 7455072 7 719538 7454623 

3 719930 7454993 8 719264 7454604 

4 719890 7454961 9 719238 7454638 

5 719909 7454932 10 719793 7455077 

The premises relates to the category and assessed design capacity under Schedule 1 of the 
Environmental Protection Regulations 1987 (EP Regulations) which are defined in Table 2 
below.  

https://www.wa.gov.au/service/building-utilities-and-essential-services/integrated-essential-services/dwer-regulatory-documents
https://www.wa.gov.au/government/publications/parallel-decision-making-policy


 

Works approval: W6970/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  2 

OFFICIAL 

Table 2: Type of prescribed premises 

Category 
number 

Prescribed premises category description Proposed 
design capacity 

54 

Sewage facility: premises — 

(a) on which sewage is treated (excluding septic tanks); or 

(b) from which treated sewage is discharged onto land or into 
waters. 

200 cubic metres 
per day 

The infrastructure and equipment relating to the premises category and any associated activities 
which the department has considered in line with Guideline: Risk Assessments (DWER 2020b) 
are outlined in Works Approval W6970/2024/1.  

 Proposed works 

The proposed works are expected to take approximately 4 to 6 weeks and will include 
installation of the WWTP and bunding; installation of an effluent pipeline from the WWTP to the 
sprayfield; and installation of sprinklers, pipework, signage, bunding and perimeter fencing at 
the sprayfield. 

The WWTP and sprayfield will have the key design features listed in Table 3 and Table 4 below. 

Table 3: WWTP containment infrastructure 

Equipment Capacity Number 

Balance tanks 50 kL 5 

Waste activated sludge tank 50 kL 1 

Sequential batch reactor (SBR) and plant room 50 kL 5 

Effluent chlorine contact tank and blended RO brine storage tanks 50 kL 5 

Table 4: Process and treatment specifications 

Design features Specifications 

Maximum hydraulic load 200 kL/day 

Treatment process 

Five train SBR featuring sequences of multiple anoxic and aerobic 
biological suspended growth treatment cycles followed by settling, 
decanting and refilling. Each cycle will decant approximately 9,500 litres 
and treat approximately 8,400 litres of sewage. Five trains provides a total 
maximum of 30 cycles per day. 

A proprietary denitrification process will also be used prior to the SBR 
treatment and decanted effluent will receive tertiary filtration. 

Disinfection 
Effluent dosed with sodium hypochlorite during decant with chlorine 
contact time in the effluent tanks targeting a residual chlorine 
concentration of 0.7 mg/L after 3 hours. 



 

Works approval: W6970/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  3 

OFFICIAL 

Design features Specifications 

Target effluent quality 

• Total nitrogen (TN): < 20 mg/L 

• Total phosphorus (TP): < 7.5 mg/L 

• Faecal coliforms: < 1,000 cfu/100 mL 

• Biological oxygen demand (BOD): < 20 mg/L 

• Total suspended solids (TSS): < 30 mg/L 

• Electrical conductivity: < 2,800 µs/cm 

• pH: 6.5 – 8.5 

• Dissolved oxygen (DO): > 2 mg/L 

• Residual chlorine: 0.2 – 2.0 mg/L 

Effluent disposal 
Spray irrigation to a 10.6 ha sprayfield using zone controlled 360° rotating 
sprinklers 

Sludge disposal 
Dewatering via 1 m3 polypropylene geobags and polymer dosing, with 
sludge leachate returned to the treatment process and dry geobags 
disposed to an approved landfill facility 

 Commissioning 

Following construction, the applicant intends to commission the WWTP for a period of 12 weeks 
to stabilise the treatment process so that it consistently achieves the target effluent quality 
values shown in Table 4. The application includes two key stages of commissioning; wet 
commissioning and biological commissioning, which are summarised in Table 5 below.  

Table 5: Commissioning plan 

Activity description Inputs and outputs Monitoring and controls 

Stage 1 – Wet commissioning (1 week duration) 

Energisation of the 
system. Leak testing, flow 
testing, testing of level 
and flow instrumentation 
and testing of the 
complete automated 
process. 

Undertake Site 
Acceptance Test (SAT) to 
verify all components 
meet performance and 
functional requirements. 

Inputs 

Approximately 200 m3/day of 
potable water 

Outputs 

Up to 200 m3 of clean water 
discharged to the sprayfield 

Daily inspection by competent 
plant operator and recorded in log 
sheet 

Volume monitoring (kL) 

Stage 2 – Biological commissioning (12 week duration) 

Bioaugmentation support 
will be utilised to inoculate 
the system with suitable 
bacteria and continue to 
build the biomass quickly 
using this for support. 

Inputs 

Up to 200 m3/day of village sewage 

Outputs 

Initially approximately 200 m3/day 

Daily inspection by competent 
plant operator and recorded in log 
sheet. 

Fortnightly samples of effluent 
discharge and monthly volume 



 

Works approval: W6970/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  4 

OFFICIAL 

Activity description Inputs and outputs Monitoring and controls 

of treated effluent discharged to the 
sprayfield. 

Dewatered sludge removed in 1 m3 
liftable dry geobags to an approved 
landfill facility. 

Dewatered supernatant will be 
returned to the WWTP for 
reprocessing. 

monitoring. 

Significant exceedances of target 
effluent quality will be reported 
and corrective actions undertaken 
immediately. This may include a 
representative of the plant 
manufacturer to attend the 
premises and make process 
adjustments. 

 Time limited operations and proposed operations 

Once commissioning is completed, the applicant proposes a TLO period of 180 days where 
activities will be the same as those proposed during normal operations.  

The WWTP will operate 24 hours per day, seven days a week. Based on the maximum 800 
person occupancy of the camp, a normal sewage load of 160 m3/day and peak load of 200 
m3/day is expected to be received. 

The storage tanks at the end of the treatment process will also receive reverse osmosis (RO) 
brine for blending with the treated sewage prior to discharge. The tanks are expected to receive 
a normal load of 55 kL/day and a peak load of 70 kL/day.  

Up to 270 kL/day of blended effluent will be irrigated to the 10.6 ha sprayfield, with normal 
hydraulic loads being 215 kL/day. Irrigation will occur through zone controlled 360° rotating 
sprinklers to ensure adequate distribution and maximum spread over the area.  

The applicant will manage zone rotation on a timed schedule or maintenance schedule, based 
on as witnessed system operation and soil conditions. Multiple zones are proposed to allow 
flexibility in managing irrigation to avoid soil saturation and ponding in particular areas. The 
sprinkler system will also be manually zoned to allow drying of certain areas if required. 

To record discharge volumes and ensure that target effluent quality is being met, the applicant 
proposes to undertake the monitoring listed in Table 6 below. Blended effluent samples will be 
collected from a sample point located where the effluent pump discharges and discharge 
volume will be continuously measured by a flow meter. 

Table 6: Monitoring of treated wastewater discharge during operations 

Monitoring point Parameter Frequency 

Effluent pump discharge 
sample point 

TN (mg/L) 

Quarterly 

TP (mg/L) 

Thermotolerant coliforms (cfu/100 mL) 

5-day BOD (mg/L) 

TSS (mg/L) 

pH 

Effluent flow meter Discharge volume (kL) 
Recorded weekly and 
reported as monthly 
cumulative volumes 



 

Works approval: W6970/2024/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  5 

OFFICIAL 

Routine daily operational and maintenance inspections will be undertaken that involve ensuring 
operational aspects of the WWTP are functioning properly (e.g. alarms, tank levels, dosing, 
pressures, levels, leaks etc.). Routine weekly inspections will be undertaken that involve 
measuring and recording levels of dissolved oxygen, residual chlorine, waste sludge, pH and 
the clarity of the effluent. 

 Existing premises 

The applicant holds existing Licence L8117/2006/9 for the Hope Downs 1 Iron Ore Mine which 
already includes Category 54 due to the existing site administration and north village WWTPs 
and sprayfields. Following construction of the proposed works, a licence amendment will be 
submitted to include the new WWTP and increase the design capacity for Category 54 to 602 
m3/day. 

The proposed works are located approximately 4 km south from the main Hope Downs 1 non-
processing infrastructure area and 350 m north of the Hope Downs 1 putrescible landfill. 

Licence L8117/2006/9 relates to the categories and assessed design capacities under Schedule 
1 of the EP Regulations which are defined in Table 7 below. 

Table 7: L8117/2006/9 prescribed premises categories 

Category 
number 

Prescribed premises category description Approved 
design 
capacity 

5 

Processing or beneficiation of metallic or non-metallic ore: premises on 
which — 